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INTRODUCTION

B This parts catalog covers the M700 series machine
manufactured in March, 2002.

B The components of M700 series are arranged according
to the mechanism on pages 2-63. The illustrations are on
left pages and the part numbers on right pages. The illus-
trated part and its part number are assigned the same ref-
erence number.

W'XXXXXX" indicates gauge part numbers which vary
depending on subclasses. Please refer to the gauge part
list (pages 64-66).

M The index of part numbers are listed at the back of this
book for quick reference.

B To place an order for any part, please specify the part
number. Note that the contents of this book are subject to
change without notice.

EEFE (Models covered)

M700 Series
M752-01 M732-36
M752-13 M732-38
M752-13H M732-48
M752-16S2 M732-48P2
M752-17 M732-70
M752-23B M732-86
M752-54A M732-355
M752-55A
M752-180

M752-181
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Ny Rigg MACHINE BED FRAME

REFNO. PART NO. BRI DESCRIPTION QT.
1 2700470 zE> BED PIN 4
2 2040030 FANEF— OIL SIGHT GAUGE 1
3 2106790 e PIN 2
4 2106790 e PIN 2
5 9A30710 = STICKER 1
6 2095370 T3y b BRACKET 1
7 2095380 TSy b BRACKET 1
8 2403361 2T T SPRING PIN 1
9 0045110 NANKILE/M6X25 BOLT 2
10 2403250 Nt T PIPE 2
11 2403361 2T TEY SPRING PIN 1
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HIN—HE(T)

REF.NO. PART NO.

209535-PD0O
0070200
0070240
209512-PDO
0070240

a b ON =

2095790
2064571
2066820
9A30670
10 2095510

11 0070190
12 2095180
13 0070190
14 0070820
15 2096330
16 2096340
17 2097360

18 0072320
19 0070190

20 209515-PD0O
21 270018A0
22 0070090

23 2096800

24 0070170

25 2100440

26 0070170

27 2400430
28 0045430
29 2403010
30 2095160
31 0070210
32 2096640

33 2096650
34 0070180

35 2096570
36 0070180
37 209550-PB0
38 0071760

39 9A30690
40 9A30480

41 2097020

EBSAE TR

BlEAH/N—
FxT/MAXI
FxI/MEXA
EHN—
FXT/M4XT10

o o

HRT v b
FAIE
ARy b
o=

Ty HhIN—

FxY/ M4X8
HIN—
FxT/M4XS8
FxT/ M4X8
HEA

HENRN

T3y b
FxT/M4X5. 5
FxT /M4 X8
AiHIN— (B)

7y F
FxL/M3X5
Ty F
FxY/M4X5
LTARS

FxT /M4 X5
FiTE>
XY /M4 X4
E#E/N %

e

FxrY/MAXT 2

B AN— ()
A AN— ()
FRXY/M4XE
W

FxT/M4X6
NIV hHIN—

FxT /M6 X1 4
THEBET NI
o=

ARLY

DESCRIPTION

SIDE COVER
SCREW
SCREW

TOP COVER
SCREW

GASKET
OIL SIGHT WINDOW
GASKET

STICKER
FAN COVER

SCREW
COVER
SCREW

SCREW
FABRIC GUARD

FABRIC GUARD
BRACKET
SCREW

SCREW
FRONT COVER (RIGHT)

LATCH
SCREW
LATCH

SCREW
FLAT SPRING

SCREW
PIN
SCREW

SPRING
HINGE

SCREW
FRONT COVER (CENTER)
FRONT COVER (CENTER)

SCREW
OIL GUARD

SCREW
BELT COVER
SCREW

STICKER
STICKER

SPONGE

COVER(1)

QT.
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HIN—H#E(2)

REF.NO.

a b ON =

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39
40

41
42
43
44
45

46

PART NO.

2096870
0070200
2095170
0070840
209513-PDO

2096410
0045430
2096450
0070170
2096360

2096180
2096190
0070620
2028750
2096510

2403050
0070660
2103070
2095430
0070770

209576-910
209571-910
2700420
0045430
2103070

0070660
2700430
2700440
0071720
2700450

2403050
007023A0
0048210
209547-PB0O
0070180

2403430
0070250
2012520
2403050
2700480

0070080
2700490
0071800
2403050
2096440

0070820

EBSAE TR

%=

FxT/ M4X10
=

NAERILE/ M4XS8
HEHIN—

e

X/ M4X4
I WARS
FxT/M4XE
TyFxrY

7oA H— K

74 H— K
EXT/M3X6
Es

T30y b

Bh#x 3 L

Btz /M4
R EE S
AH/N— (&)
mx</M4X7

JAXTL— bk (#8)
JARTL— bk (#8)
TJva

IEXT /M4 X4
AR EE A

Bt /M4
L/N—
ESTNE
Btz /M4
T3y b

Bh#x 3 L
FxT/ M4X16
NAFY /M4
HEHIN—
EXT/M4EXE

E£

FxT/ M4X20
INTEESE

BhiR I L

7y F

FxY /M3 X4
7y F

FxY /M3, 5X4,

i o L
ER

N2xT/M4X8

DESCRIPTION

COVER PLATE
SCREW
BED COVER PLATE

BOLT
NEEDLE BAR COVER

PIN
SCREW
SPRING

SCREW
SCREW

EYE GUARD
EYE GUARD
SCREW

WASHER
BRACKET

CUSHION RUBBER
SCREW
WASHER

FRONT COVER (LEFT)
SCREW

CLOTH PLATE ASSEMBLY
CLOTH PLATE ASSEMBLY

BUSHING

SCREW
WASHER

SCREW
LEVER
SPRING

SCREW
BRACKET

CUSHION RUBBER
SCREW
NUT

SIDE COVER
SCREW

WASHER
SCREW
SPRING WASHER

CUSHION RUBBER
LATCH

SCREW
LATCH
SCREW

CUSHION RUBBER
FACE PLATE

SCREW

COVER(2)

QT.
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REF.NO.

a b ON =

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37

PART NO.

209686-910
0014590
0053040
0045410
2705100

2096080
0070190
2096090
0070440
0070200

2095810
209671-920
0070130
2096370
2405510

204019A0
2040180
2405520
2096060
2403400

2096070
0070200
2084761
2082720
2094810

2096050
0045560
0045410
0045100
2405360

209514-PDO
0071050
209591-910
0045720
0045140

209613-DO
0045140

EBSAE TR

A |
kx2/C3X3
mx>/C1X1. 9
ExT/M6X8
Bffe>

EE
FxT/M4XS
EE
mx>,/M4X10
FTxI/MA4X10

HR4r b

7 v
FxT/M3. 5X8
Ex

HEhS

FRy >y
m/Nx
HERZ
=
oury

BRItk
FxT/M4A4XT0
p: 7))

oYy

T 7>

7°_|)_
IEXY/MB6X10
%Y /M6 X8
NANKILE/M6X16
E£

T=)—-=F

FxT/ M4X40
K= X71) 2T (#8)
X/ M5X10
IEXY/M5X5

% — LI
XY/ M5X5

CRANKSHAFT DRIVE MECHANISM

DESCRIPTION

CRANK SHAFT
SCREW
SCREW

SCREW
PIN

LEFT COVER
SCREW
LEFT COVER

SCREW
SCREW

GASKET
BUSHING
SCREW

SCREW
BUSHING

SPACER
SPRING WASHER
BUSHING

RIGHT COVER
O RING

PLATE
SCREW
OIL SEAL

O RING
FAN

MACHINE PULLEY
SCREW
SCREW

BOLT
WASHER

COVER
SCREW
BALL BEARING ASSEMBLY

SCREW
SCREW

WORM
SCREW

QT.
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M752-23B
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M752
1Z5¢t(1-needle)

M752
278%t(2-needle)

M732
278§t (2-needle)

M732
37%1(3-needle)
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FHRDHEE)

REF.NO. PART NO.

1 209544-920
2 007023A0
3 209552-920
4 0045330

5 2710010

6 0045380

7 2095820

8 2050610

9 2403110
10 2405370

11 0045430
12 2082500
13 209567-920
14 0071500
15 2084250
16 209690-910
17 0045450

18 208903-C0
19 209566-920

20 0070130
21 2096400
22 2401290
23 0045430
24 XXXXXX

25 005292-HUO

26 005292-HUO

27 005292-HUO
28 2096470
29 2096480
30 2096420
31 0071920
32 2096460

33 0070180

EBSAE TR
Ay K
FxY/MA4X16
7529

RANKILE/MB6X1 2
v

ExT/M4AXE
hI—

1E A &5

Es

ho—

kxY/M4X4
FANT—I

LIs—
RAKRILE/MEXT 2
) >

o> (#8)
ExT/ M3X4
dHiE

tiERE
FXY/M3. 5X8

vy 7
o>y

WExT /M4 X4
EN-7]

WEx (C3)

IEx (C3)
Ex (C3)
HIN—
HIN—
Hwm7TIbk

Bftx> /M4
HIN—
FxY/M4EXE6

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

NEEDLE DRIVE MECHANISM(1)

DESCRIPTION

ROD
SCREW
CRANK

BOLT
PIN

SCREW
COLLAR
RING

WASHER
COLLAR

SCREW
OIL SEAL
LEVER

BOLT
LINK/NEEDLE BAR DRIVE

PIN ASSEMBLY
SCREW
NEEDLE BAR

NEEDLE BAR CLAMP
SCREW

CAP
O RING
SCREW

NEEDLE HOLDER
SCREW

SCREW
SCREW
COVER

COVER
FELT

SCREW
COVER
SCREW

@'XXXXXX" indicates gauge part numbers.

QT.

_ —_ = A NN - a4 N a4 a4 - AN =

__ e W N

Please refer to the gauge part list (pages 64-66).
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REF.NO. PART NO.

2095390
0070200
XXXXXX
004009-1HCO
2089351

a b ON =

0070190
2046310
0070120
XXXXXX
10 0055010

11 2109300
12 XXXXXX
13 0070120
14 204636B0
15 0070140
16 2403050
17 2095410

18 0070190
19 2095400

20 0070200
21 XXXXXX
22 005484-HCO
23 XXXXXX
24 0053150

25 XXXXXX

26 0055010
27 2109300
28 XXXXXX
29 0070100
30 XXXXXX

31 0070320
32 XXXXXX
33 0070100

BRI
Ty b
FxT/ M4X10
&tk

FxT/C5X7. 5
#HR=

FxT/M4XS
iRE—

FhxT /M3, 5X6
#H= (%)
RAXY/C4X9. 5

m/Nx

% (70

FhxT /M3, 5X6
T3y b

FxY /M3, 5X10

Bhd I L
T3y b
FxT/M4XS8
T30y b
FXT/M4XT10

#tR
mx>/C5X8
EHRITC
mx>/C1X3. 5
#2 (%)

ANEXY/C4X9. 5
m/Nx

= (F0)
FxT/M3X6

#H& (1%)

FxT /M2, 5X6
#= (@
FxT/M3X6

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

13

NEEDLE DRIVE MECHANISM(2)

DESCRIPTION

BRACKET
SCREW
NEEDLE PLATE

SCREW
SUPPORT/NEEDLE PLATE

SCREW
KEY
SCREW

NEEDLE GUARD (REAR)
SCREW

SPRING WASHER
NEEDLE GUARD (FRONT)
SCREW

BRACKET
SCREW

CUSHION RUBBER
BRACKET
SCREW

BRACKET
SCREW

NEEDLE PLATE
SCREW
NEEDLE PLATE FINGER

SCREW
NEEDLE GUARD (REAR)

SCREW
SPRING WASHER
NEEDLE GUARD (FRONT)

SCREW
NEEDLE GUARD (REAR)

SCREW
NEEDLE GUARD (FRONT)
SCREW

@'XXXXXX" indicates gauge part numbers.

QT.

OO S N = — —a N 2 —a A a NN =N AN 2N =

“ N = =

Please refer to the gauge part list (pages 64-66).
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EIL—I\—&1E UPPER LOOPER DRIVE MECHANISM

REFNO. PART NO. BRI DESCRIPTION QT.
1 209546-920 Oy K ROD 1
2 007023A0 FxT/M4E4X16 SCREW 4
3 2096600 IwRhiko GUIDE 2
4 209560-920 77> CRANK 1
5 0073690 RAKRILE/ M6 X9 BOLT 2
6 2095830 ] SHAFT 1
7 2403380 E£ WASHER 1
8 0071740 RNAXY/M5X10 SCREW 1
9 3030670 INRER SPRING WASHER 1
10 210586A0 FAIS—I OIL SEAL 1
11 2405640 S PLUG 1
12 209568-920 L/N— LEVER 1
13 0071500 NAEKRILE /M6 X1 2 BOLT 1
14 209587-910 EFi—ix—5& (8) UPPER LOOPER HOLDER ASSEMBLY 1
15 179130-050 AP FELT 1
16 179136A910  FiTE> (#8) PIN ASSEMBLY 1
17 0045450 IEXY/M3X4 SCREW 1
18 2095890 Fiv—ix—+5 BASE/UPPER LOPPER HOLDER 1
19 0045100 NAARNKRILE/ MB6X16 BOLT 2
20 2715190 TaILE— FILTER 1
21 2095900 HIN— COVER 1
22 0070390 Mm%/ M2. 5X6 SCREW 1
23 XXXXXX Fiv—ix— UPPER LOPPER 1
24 001998-20 FxY/C4X6 SCREW 1
25 209703-910 HmE> (1) PIN ASSEMBLY 1
26 2102140 2 PLUG 1
27 0045430 XY/ M4 X4 SCREW 1
28 2096530 = COVER 1
29 0070180 FxXT /M4 X6 SCREW 1
30 0070330 FxT/M2. 5X8 SCREW 1
@XXXXXXZ7 =T —=vTF, @' XXXXXX" indicates gauge part numbers.
64~66HD Y — V8= RTHEEAL TL L2 E v, Please refer to the gauge part list (pages 64-66).
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TIL—I\—§i3

REF.NO. PART NO.

1 209546-920
2 007023A0
3 2096600

4 209560-920
5 0073690

6 209563-920
7 0073690

8 2095830

9 2403380
10 0071740

11 3030670
12 210586A0
13 209007-911
14 2082590
15 2090830
16 0071500
17 XXXXXX

18 001175-30

EBSAE TR
Ay K
FxY/MA4X16
whibo
75>

RAFRIVE/MEX9

7727
RAKRILE/MB X9
#h

Es
RAXY/M5X10

NXES
FAN—I
TFIL—i5—& (#8)
FE>
FirE>

REBRIVE/MEX1 2
TIL—IiN—
ExY/C4X10

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

17

LOWER LOOPER DRIVE MECHANISM

DESCRIPTION

ROD
SCREW
GUIDE
CRANK
BOLT

CRANK
BOLT
SHAFT

WASHER
SCREW

SPRING WASHER
OIL SEAL
LOWER LOOPER HOLDER ASSEMBLY

PIN
PIN

BOLT
LOWER LOOPER
SCREW

@'XXXXXX" indicates gauge part numbers.

QT.

N =N B~ =

_— A ) =

_

Please refer to the gauge part list (pages 64-66).






EDHEIEQ)

REF.NO. PART NO.

209556-910
0070110
0045330
204140A0
0070580

a b ON =

209570-920
0045330
272533A1
2041850
10 2096490

11 2725340
12 0071610
13 2096500
14 204143A0
15 0070210
16 252069A0
17 0070590

18 2113010
19 2095940

20 209555-920
21 0045330
22 2710010
23 0045380
24 240012-20

25 209592-910

26 2107170
27 0045140
28 2725010
29 2101290
30 2101300
31 0045350
32 272504-910
33 2404360
34 2725020
35 2725030
36 0070380
37 2096390
38 2405170
39 2025220
40 2404840

41 2000200

EBSAE TR

EEXYIZ>7 (18)
FxrI/M3IXE
NARRIVE/MEX1 2
)2 /EENRE
BffxY /M5

L/N—
RANKILE/MEX1T 2
i

o>y

A

FUURE
Bftx2 /M5
RETHR

A kwyIN—
FExT/ MEXT 2

+v b

Bftx> /M4, 5
INREE

RN

7727

REBRKRI L/ MEXT 2
e

kXY /M4XE6
——RKRTYLY
HEE

FfTE>
IExY/M5X5
Ixt>
EREUIFES
LTAES

Ex2/M3X4
Ixt> (#)
2Ty T
ZFzv b
VIR

Btz /M2
Ty aREY
[E#E/ N %

1F X &

FE&

ouryJ

FEED MECHANISM(1)

DESCRIPTION QT.
CRANK ASSEMBLY 1
SCREW 2
BOLT 1
LINK/DIFF. FEED REGULATING 1
SCREW 2

LEVER
BOLT
SHAFT

O RING
LEVER

SPRING
SCREW
REGULATOR PLATE

STOPPER
SCREW

NUT
SCREW
SPRING WASHER

ROD
CRANK

BOLT
PIN
SCREW

NEEDLE BEARING
REGULATOR

PIN
SCREW
ECCENTRIC

GUIDE/FEED ECCENTRIC
FLAT SPRING

SCREW
ECCENTRIC ASSEMBLY
SPRING PIN

RATCHET
SPRING

SCREW
PUSH BUTTON
SPRING

RING
WASHER

O RING

_—_ N = N _—_ A N = - —_ o DN = — 4 a4 a4

N = = = -



M752-23B% ki <
Except M752-23B

M752-23B% ki <

Except M752-23B

M732-48,48P2
M752% k<
EEEEEE M732-48,48P2
M752

M732-48,48P2
M752




EDHIE(2)

REF.NO.

a b ON =

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39
40

PART NO.

2041241
XXXXXX
0011890
001175-30
2041220

2041140
0052310
2041150
2058570
204439A0

0070410
2403100
2048100
2095950
0070190

2081090
2095190
0070090
2095840
2050610

2403110
2081731
204123A1
XXXXXX
XXXXXX

XXXXXX
0054920
001175-20
204111A0
2041140

0052310
2041150
209564-920
0045330
2096770

0048050
2400620
2096720
0045430
2096730

EBSAE TR

EEhx) A
EENE ) B
FxT/C4XT7. 5
TxY/C4X10
V29 /EEEY

Tyvoa
RAxY/CH
EE£

A/ ®EEA
FE&

m+<,/M3X6
1

Ak xEYET
®BEN
FxT /M4 XS

®=UR /R
A ER
FxT /M3 X5
#h

1 X

S

&

FxUE
X (18)
Fxx V)

#HEnX ) B
FxT/C1X6
FxT/C4X8
>/ FxY
Tya

ANBEXY/CH

Es

7727
RANKILE/MB6X1T 2
v

RAFTY /M5
&

ERE

X2 /M4 X4
JyTa

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

21

FEED MECHANISM (2)

DESCRIPTION QT.

DIFFERENTIAL FEED BAR
DIFFERENTIAL FEED DOG
SCREW

SCREW
LINK/DIFFERENTIAL FEED

BUSHING
SCREW
WASHER

BLOCK/FEED BAR GUIDE
WASHER

SCREW
PLUG
BLOCK/FEED BAR LIFT

GUIDE/FEED BAR
SCREW

OIL SHIELD/FEED BAR GUIDE
GUIDE/FEED BAR OIL SEAL
SCREW

SHAFT
RING

WASHER
PLUG
MAIN FEED BAR

MAIN FEED DOG ASSEMBLY
MAIN FEED DOG

AUXILIARY FEED DOG
SCREW
SCREW

LINK/MAIN FEED
BUSHING

SCREW
WASHER
CRANK

BOLT
PIN

NUT
WASHER
FEED BAR PIN

SCREW
BUSHING

_ s s - _a s AN IO N NGO (Y DN oo oo a4 a4 a A a4 a4 a4

_ N = -

@'XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-66).



M752-23B % x <
Except M752-23B

M752

M752

M752-23B#% ki <
Except M752-23B

@)




ETFXR B

REFNO. PART NO.
1 209545-920
2 007023A0
3 209554-920
4 0045330
5 2710010
6 0045380
7 2082350
8 2095980
9 2046380
10 2084021
1 2096740
12 2096750
13 0070130
14 XXXXXX
15 0050880
16 2088510
17 2095420

18 0070190

19 XXXXXX
20 2101840

21 0021930
22 2041580
23 2096660
24 0070200

25 2096670

26 0070210

EBSAE TR
Ay K
FxY/MA4X16
7529

RANKILE/MB6X1 2
v

IEXY/M4X6
g

xzx&

Fxztax
ExZfax (FXZXHA)

e
e
FExY/M3. 5X8
EXx=
RNAXY/C4X7. 5

TxZ2&
TXxZ&
FrY/M4X8
X2
TAZET

RAXY/CH5X8. 5
[EfE/N %

EEN
FxT/MAXT0
A4 KR

TxI/MAXT 2

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

23

KNIFE DRIVE MECHANISM

DESCRIPTION QT.

ROD
SCREW
CRANK
BOLT
PIN

SCREW
WASHER
UPPER BLADE LEVER

UPPER BLADE CLAMP
UPPER BLADE CLAMP

PIN
PIN
SCREW

UPPER BLADE
SCREW

LOWER BLADE HOLDER
LOWER BLADE LEVER
SCREW

LOWER BLADE
CLAMP/LOWER BLADE

SCREW
SPRING
GUIDE

SCREW
GUIDE

SCREW

—_ = o S AN = . a4 o —a - AN =

PO | J GGy

@'XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-66).






HIEEQ)

REF.NO. PART NO.

1 2096780
2 2085490
3 0045940
4 2094711
5 2094721
6 0070080
7 2024510
8 0070090
9 2095960
10 2095970
11 0045430
12 2740050
13 2740040
14 274003-921
15 0045340
16 2740060
17 2094520

18 2094580
19 0070600

20 2096760
21 0070200
22 0071750
23 0048050
24 209603-910

25 2055840

26 2740130
27 2087730
28 2096380
29 274016A0

30 2740170
31 0071710
32 2096520

33 0071300

EBSAE TR

wIs
FirE>
XY,/ MAX 4
T H—H— K
T H—H— K

FxT/ M3IX4
Fr—>hyRr—
FxT/M3X5
2

7‘“‘/:/:1_

ExT/ M4X4
ESDNES

LIN—

Ho—
R/ M6 X1 4

27

LIN—=/ BT
EUNAE S
Bffx2/M10
A by IN—

FEXY/M4E4X10
T

ATy /M5
HItE
2Ty

e
/S %
S
L/N—
EODNE

BffxT /M4
A NwyIN—
FxT/MAXT

PRESSER FOOT MECHANISM(1)

PRESSER ARM
PIN
SCREW

FINGER GUARD
FINGER GUARD

SCREW
CHAIN CUTTER
SCREW

SHAFT
BUSHING

SCREW
SPRING
LEVER

COLLAR
SCREW

LINK
LEVER/FOOT LIFT
SPRING

SCREW
STOPPER

SCREW
SCREW
NUT

PRESSER BAR
SPRING PIN

PIN
SPRING
SCREW

LEVER
SPRING

SCREW
STOPPER
SCREW

DESCRIPTION

QT.

a4 a4 an a4 4 a4 a4 [

_



M732
(M732-86% ki <)
(Except M732-86 )

M732-48,48P2% i <
Except M732-48,48P2

M752

M752—180,181%F$<@ i
Except M752-1 80,181 .




HIEER)

REF.NO. PART NO.

1 XXXXXX
2 XXXXXX

3 2011560

4 0050890

5 0050300

6 2085470

7 0070080

8 208525-92B0
9 0053280

10 XXXXXX

11 208958-B0
12 208528-B0
13 2089130

14 0054090

15 2085310

16 0050300

17 0053280

18 0070080

19 2085290

I
#IM
IR 4R T

FxT/C3X5.
FxT/C1X2.

RIBEES
FxT/M3X4
T30y bRT

FxY/C4XE6.

BT (#8)

Er

e

ESTNE
AEF v b/C3
#WEpm T

Fry/C1X2.
FxY/C4XE6.

FxT/M3XA4
KARI/NZ

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

EBSAE TR

27

PRESSER FOOT MECHANISM(2)

DESCRIPTION

PRESSER FOOT
PRESSER FOOT FINGER
SET PLATE/PRESSER FOOT

SCREW
SCREW

REGULATOR
SCREW
BRACKET/PRESSER FOOT

SCREW
PRESSER FOOT ASSEMBLY

PIN
PIN
SPRING

NUT
FABRIC GUIDE

SCREW
SCREW
SCREW
SPRING

@'XXXXXX" indicates gauge part numbers.

QT.

_ _ _

Please refer to the gauge part list (pages 64-66).






ot

REF.NO.

g b~ WON =

© o N o

—_
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

PART NO.

209610-910
209612-DO
0045140
212978-910
2129810

0070120
2094080
2094090
2094100
0070110

0048000
0045290
205113A0
2001360
2021990

2096540
0070170
007023A0
2745860
2096560

2403280
2096580
2745920
209688-910
005138B0

202287A0
2095780
0045310
2403390
2405660

KT (#8)

Yt —LkA—Ib

IExY /M5EX5

A—%— (A) #

O—%z— (4

ENRT /M3,
T1IE— ()
Tl z— (9
79527

FxT,/ M3 X8

RAFY /M3

EBSAE TR

5X6

RAARNKIVE/ M4X1T6

Foy: AT
H#F
9527

JMEC DR
F2Y/M4X5
FxT/M4AX1

R

HFER
THEC DR
HF
FAIIS

6

FTxI/H1T1X12

2
ARy b

NARKIVLE/MEXT 2

Ex
FANF2—T

LUBRICATION MECHANISM

DESCRIPTION QT.

PUMP ASSEMBLY
WORM WHEEL
SCREW

ROTOR (INSIDE) SHAFT

ROTOR (OUTSIDE)

SCREW
FILTER (INSIDE)
FILTER (OUTSIDE)

CLAMP
SCREW

NUT
BOLT
OIL TUBE

JOINT
CLAMP

OIL DISTRIBUTOR
SCREW
SCREW

JOINT SCREW
SCREW

JOINT SCREW
OIL DISTRIBUTOR
JOINT

OIL RESERVOIR
SCREW

WASHER
GASKET
BOLT

WASHER
OIL TUBE

_ = a4 a N _ = a4 g NN = N — _ a4 aWw _

AN DN a2



M732 M752

M732-355% k<
Except M732-355

M732




B RIRD AR

REF.NO.

g~ ON =

© o N o

—_
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

PART NO.

2096210
0070190
2096280
2096290
0070820

2097130
2087780
0070820
2096790
0070100

2000410
200041A0
2024950
2097280
0073650

2096810
0073660
2096840
0073670
2096240

0070190
2096250
0070080
2028750
2096260

0070190
2103530
2096230
0070180
2096830

RiE
FxT/M4AXS
FtRiE

#tRiE
FxT/M4XS

#tkiE

$tRiE

FxT/ M4XS8
NGAF I
FxT/M3X6

BT
AT
g
ANATF IS %
BXY,/M3

Fap -3

FRrI/MIX2.

TxY/M3X3.

ik

FxT/M4XS
SR
FxY/M3X4
s

High)

FxI/M4AXS
FxT/M4X6

EBSAE TR

THREAD GUIDE & THREAD TAKEUP

THREAD GUIDE
SCREW

DESCRIPTION

NEEDLE THREAD GUIDE
NEEDLE THREAD GUIDE

SCREW

NEEDLE THREAD GUIDE
NEEDLE THREAD GUIDE

SCREW

THREAD RETAINER

SCREW

TENSION DISC

THREAD RETAINER

GUIDE

SPRING
SCREW

NEEDLE THREAD TAKE-UP

SCREW
THREAD GUIDE

SCREW
THREAD TAKE-UP

SCREW
THREAD TAKE-UP
SCREW

WASHER
THREAD TAKE-UP

SCREW
THREAD GUIDE
THREAD GUIDE

SCREW
THREAD GUIDE

QT.

_ a4 A —_ = 4 ) = —_ —_ N = = _

_



M752
(M752-13,23B,181,54A,55A% [ <)
(Except M752-13,23B,181,54A,55A )

M732
(M732-48,48P2,355% F )
(Except M732-48,48P2,355 )

M752-13,23B




REATHNE

REF.NO.

a O =

PART NO.

210529-9T0
263543-TAO
2084480
263544-TAO
2010370

2103190
2084490
005082A0
210530-9T0
2010860

210531-9T0
2010680
2096200
0071700
2028490

2096220

EBSAE TR

FEIEF (8)
AFF v b
ZFzv b
=M

EHEN % (&)

FRFm
AP
AF#E/CH
FEIEF ($8)
[EfE/N % (FR)

#EF ()
E#/S % (3)
i
X/ M4 X5
BTA

AT

THREAD TENSION MECHANISM

DESCRIPTION

THREAD TENSION ASSEMBLY
NUT

RATCHET

CuP

SPRING (HEAVY)

TENSION DISC
FELT
SCREW STUD

THREAD TENSION ASSEMBLY
SPRING (MEDIUM)

THREAD TENSION ASSEMBLY
SPRING (LIGHT)
THREAD GUIDE

SCREW
TENSION GUIDE

TENSION GUIDE

QT.

—_

N )

WN = = =



M732




ZERIL—-IN—EE)

REF.NO. PART NO.

2096000
2095990
2095860
0045140
2403100

a b ON =

2096010
0045140
2735040
2096020
10 0045140

11 2095850

12 2081950

13 0045350

14 2081940

15 209569-920
16 0045330

17 210586A0

18 XXXXXX

19 0011890
20 209689-920

21 0071500

EBSAE TR

L)

L/N—

L]

IExY /M5 X5
L

RETE >
X2/ M5X5
&

RILE—
FExT/M5X5

&

FiTE>

IEXY /M3 X4
Yy I—Ix—iR)
952y

RAARNKRIVE/ MBEX1 2
A —IL
ZERIL—I/N—
FxY/C4XT. 5
—Ix—%&

RAKRILE/MB X1 2

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

35/

CHAINSTITCH LOOPER DRIVE MECHANISM(1)

DESCRIPTION

BLOCK
LEVER
SHAFT

SCREW
PLUG

PIN
SCREW
SHAFT

HOLDER
SCREW

SHAFT
PIN
SCREW

LINK/LOOPER DRIVE
CRANK

BOLT
OIL SEAL
CHAINSTITCH LOOPER

SCREW
LOOPER HOLDER

BOLT

@'XXXXXX" indicates gauge part numbers.

QT.

— AN = QN [N N

_ =

Please refer to the gauge part list (pages 64-66).



M732




ZEBRIL-I\—E2)

REF.NO.

a b ON =

16
17
18
19
20

21
22
23

PART NO.

2096990
2061150
0070190
2096310
2061150

275033A0
0070660
2103070
2750370
0071671

1371080
2113880
2750340
2750350
0070170

2750360
0070080
2750390
0070080
179498-920

0045540
2096300
0070190

EBSAE TR

SN T
TSy b
FxT/M4XS8
S/ T
T3y b

TS5y b
Bftx> /M4
WARE &

[ AR

BfFx> /M3

AFM
Ef/S %

VT3

$
FRU/MAXS5

B
FxT/M3XA4
HE
FRXY/M3X4
J—IX—%#&") (f8)

ExT/M3X3
FxY/M4X8

DESCRIPTION

THREAD GUIDE PIPE
BRACKET
SCREW

THREAD GUIDE PIPE
BRACKET

BRACKET
SCREW
WASHER

FLAT SPRING
SCREW

TENSION DISC
SPRING
KNOB

THREAD GUIDE
SCREW

THREAD GUIDE
SCREW
THREAD GUIDE

SCREW
LOOPER THREAD TAKE-UP ASSEMBLY

SCREW
THREAD GUIDE
SCREW

CHAINSTITCH LOOPER DRIVE MECHANISM(2)

QT.

—_ N = - N = = =

N )

_ =



M752

13 M732-36,38,48
-48P2,355

M732-70,86




HR.=E&E

REF.NO.

a b ON =

© 00N

-
o

12
13
14
15

16
17
18
19
20

PART NO.

2096140
2096430
2096150
2096270
0070200

2096160
2096170
0070200
3034480
2021750

2001550
2096610
2096620
2096630
2102140

0070190
2401780
2044660
2107660
2096970

EBSAE TR

2>y (k)
AN

=

HRER
FxY/MA4X10

227 (F)

=
FTxY/MAX10
S

famid

97>
FHAHlER
AR
HAHER
12

FxT/ M4X8
Bm7 IV b
HBHm7Ilb
ke

HIN—

DESCRIPTION

OIL RESERVOIR E551(UPPER)
FELT
COVER

THREAD GUIDE
SCREW

OIL RESERVOIR (LOWER)
COVER

SCREW

WASHER

OIL WICK

CLAMP
NEEDLE THREAD LUBRICATOR
NEEDLE THREAD LUBRICATOR

NEEDLE THREAD LUBRICATOR
PLUG

SCREW
OIL FELT
OIL FELT

PIN
COVER

H.R. DEVICE

QT.

_ _ _

_— g a N



7—=7 WOE & (35~50mm)
& ERBERPELNET,
The number depends on

the table thickness(35~50mm).




FARDNBEACER PARTS FOR SEMI-SUBMERGED INSTALLATION

REFNO. PART NO. EBER R FR DESCRIPTION QT.
1 2054661 I Y UEMR MACHINE REST BOARD 1
2 205470-PAO ) B WASTE CHUTE 1
3 0049040 Az () /3. 5 SCREW 3
4 205468-PAO va—4a— (k) WASTE CHUTE 1
5 0049050 AXxv (F) /4. 5 SCREW 4
6 205469-PA0 Ya—4a— (F) WASTE CHUTE 1
7 2063360 FEESY b M8 NUT 4
8 0045750 NAARRILE/ M8X45 BOLT 4
9 2014770 INRER SPRING WASHER 4
10 2405650 FE& WASHER 4
11 2403040 WTES WASHER 4
12 2405650 EL WASHER 20
13 2054730 Bhfk I L CUSHION RUBBER 4



@@-@-@{ _




RIS

REF.NO.

a s~ WD =

© o N O

—_
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39
40

4
42
43

PART NO.

000486-9P0
000486A9P0
000486B9PO
000486C9PO
0002930

000293A0
000293B0
000293C0
0040210
0048050

000505-PA0
000505APA0
0071020
0005120
0040220

000380A0
2012520
0048030
000381-PAO
0005070

000382-PA0
000383-PA0
0040140
0048030
0003840

0040120
0048030
000233-PAO
0040120
0048030

000502-PAO
000503-PAO
000504-PA0
0040120
0048030

000527-PA0O
000527APA0
0040210
0048050
0005060

0003860
0005090
0048350

EBER R FR
SRAL(#8)(6783L)
S 37 (4B) (54 17)
S 3T (4B) (47K 1T)
SRAL(#B)(3783L)
$ERE (67N1L)

S (3 7AIr)
FxY/M5X16
AAFY b/ M5

754y b (3AK3L)
77y b (273L)
RAXY/MBEX32
Eg

FRrT/MEX10

I
NRES
ATy b/ M3
Zm

JLay

EhIE®
T30y b
XY/ M4EX25
NAFY N/ M3
SRR

FRXY/MAXT 2
~AFY b/ M3
RIVE —
FEXT/MAXT2
NAFY b/ M3

Za2 K (L)
242 K (F)
VEEA
FEXY/MAXT 2
av: Al AV K}

754y b (843L)
754y b (24I)
FxY/M5X16
ANAFy b/ M5
$BR

vy 7
Eg
RAFv /M1 8

DESCRIPTION

THREAD STAND ASSEMBLY (6-SPOOL)
THREAD STAND ASSEMBLY (5-SPOOL)
THREAD STAND ASSEMBLY (4-SPOOL)

)

THREAD STAND ASSEMBLY (3-SPOOL|
THREAD GUIDE BAR (6-SPOOL)

THREAD GUIDE BAR (5-SPOOL)
THREAD GUIDE BAR (4-SPOOL)
THREAD GUIDE BAR (3-SPOOL)

SCREW
NUT

BRACKET
BRACKET
SCREW

WASHER
SCREW

SPOOL PIN
SPRING WASHER
NUT

SPOOL TRAY
CUSHION

SPOOL RETAINING FIN
BRACKET
SCREW

NUT
THREAD GUIDE BAR ROD

SCREW
NUT
HOLDER

SCREW
NUT

THREAD STAND ROD (UPPER)
THREAD STAND ROD (LOWER)
JOINT

SCREW
NUT

BRACKET (3-SPOOL)
BRACKET (2-SPOOL)
SCREW

NUT
THREAD EYELET

ROD CAP
WASHER
NUT

THREAD STAND

QT.

NN

DN N = =

NN NN
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N
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#85| % (Blindhemming)

M752-01

S

@ Frfi(Narrow)

@ #erfi(Narrow)




FRAERm(1)

REF.NO.

a b ON =

© 00N

-
o

12
13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34

PART NO.

2106850
2106800
2106810
0051840
2011910

0030440
2106820
0050530
2106830
2106840

0029060
0070200
2012520
2106910
2106900

0050880
1670660
2053610
0051570
2106890

0050570
0024300
0029050
1371420
2106920

0012060
201211C910
2058350

0052990
3033130

209574-910
209548-PB0
2105840
2105850

EBSAE TR

ERTZ45 v b (#8)
ERT 7y b

eV /SERHRTI b
Bffx/CH5H

m/Nx

RAFvL/CH
ARy IN—
FxY/C4X4. 8
Bfte

AR

FxT/C4X2. 6
FXxT/M4E4X10
INRES
HEEIEHE (#8)
T30y b

RAEXY/CA4X7. 5
2

HEIIEHE
FEXT/C3X4. 5
SAETHR

FxT/C3X5
REAR 2/ C3X12
FxT/C5X4. 5

Ef
e A

FxT/C4X5. 3
TEFRPIR(EE) (4 0 mm)
#HENTIR
FxY/C3X2. 6
LTTAES

JAXTL— bk (#8)
HHIN—

1 T HENR

Es

SPECIFIC PARTS (1)

DESCRIPTION QT.

CLOTH GUIDE BRACKET ASSEMBLY

CLOTH GUIDE BRACKET
HINGE/EDGE GUIDE BRACKET

SCREW
SPRING WASHER

NUT
STOPPER
SCREW

PIN

FLAT SPRING

SCREW
SCREW
SPRING WASHER

CLOTH GUIDE ASSEMBLY
BRACKET

SCREW
WASHER
CLOTH GUIDE

SCREW
ADJUSTING PLATE

SCREW
SCREW
SCREW

WASHER
STOPPER

SCREW
FOLDER ASSEMBLY (40mm)
AUXILIARY PLATE

SCREW
FLAT SPRING

CLOTH PLATE ASSEMBLY
SIDE COVER

UNCURLER

WASHER

_ _ 1 —_ = a2 NN _ —_ _

—_



M752-13,13H

7 — 7ft 1F (Tape attaching)

M752-16S2,17, 23B
AEHE - HiBEW
HRIE A D k& L
(Turn down hemming - Plain seaming)
(Plain seaming on heavy weight fabric)




FRAEm2)

REF.NO.

a b ON =

© 00N

-
o

12
13
14

PART NO.

209562-920
0073690
XXXXXX
XXXXXX
0053300

2116000
2087350
0013330
2096350
2053190

201265B0
0012310
2116000
209562-920

EBSAE TR

7727
NAKRILE/ M6 X9
R

g T

ExT /M1, 4X2.

# I HBHIR
BN T
FxY/C1X4
F—THAK
F—T718Y

HBHIR T
TxT,/C1X3. 4
# TR

7529

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

25

47

SPECIFIC PARTS (2)

DESCRIPTION QT.

CRANK
BOLT
NEEDLE PLATE

NEEDLE PLATE FINGER
SCREW

UNCURLER
FABRIC GUARD
SCREW

TAPE GUIDE
TAPE TAKE-UP

FABRIC GUARD
SCREW
UNCURLER
CRANK

@'XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-66).



M752-23B

R A D g
(Plain seaming on heavy weight fabric)

P




FREm(3)

REF.NO. PART NO.

209553-920
0045330
209562-920
0073690
2101470

a b ON =

2101480
0054890
209564A920
0045330
10 2097310

11 XXXXXX
12 0070160
13 2113760
14 2048300
15 0071680
16 2041550
17 2041560

18 209666A0
19 2097300
20 0070430

EBSAE TR

g5y
NANKRILE/ M6 X1 2
792279
RARILE/MBEX9
>y

Tvia
RAKRIE/C5X12. 5
g5y
NANRNKRILE/ M6 X1 2
752 7EY

XX

TxY/M3. 5X16
BEE

ExZtgE

FxT /M3, 5X6. 5

EXZBI (AxZXH)
TE#HL

TZ45y b

B
Mm%x>,/M4X8

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

49

SPECIFIC PARTS (3)

DESCRIPTION QT.

CRANK
BOLT
CRANK

BOLT
LINK

BUSHING
BOLT
CRANK

BOLT
PIN

UPPER KNIFE
SCREW
WASHER

UPPER KNIFE SUPPORT
SCREW

GIB
WASTE GUARD
BRACKET

THREAD GUIDE
SCREW

—_ _ _a N W = =

_ =

@'XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-66).



Ny 742y 7H
(Backlatching)

D

M752-180,181

@ 1 (Narrow)

@ #1(Narrow)




S8k (4) SPECIFIC PARTS (4)

REFNO. PART NO. BRI DESCRIPTION QT.
1 209574B910 JOX7L—k (#8) CLOTH PLATE ASSEMBLY 1
2 209548-PB0 EHIN— SIDE COVER 1
3 209664A0 A= (F) FRONT COVER (MIDDLE) 1
4 308243-911 Bfter (#8) PIN ASSEMBLY 1
5 3082440 Bffe> PIN 1
6 2089490 o>y O RING 2
7 270504-PD0O T—=1)— PULLEY 1
8 0045230 NANKRILE/ M6X35 BOLT 1
9 2402930 Tyia BUSHING 1
10 2705260 T—1)—=F PULLEY CAP 1
11 2097430 AN—H— SPACER 1
12 2097140 TR BRACKET 1
13 204631A0 R+ — NEEDLE PLATE KEY 1
14 0072670 FxT /M3 SCREW 2



M752-181




FREm(5)

REF.NO.

a b ON =

16
17
18

PART NO.

209633A0
210529-9T0
263543-TAO

2084480
263544-TAO

2010370
2103190
2084490
005082A0
210530-9T0

2010860
210531-9T0
2010680
2097350
0071700

2028490
209562-920
0073690

EBSAE TR

HEMN
KRBT (D)
BFF v b
SFzv b
FI

[EfE/ N (&)
FAF I
AN
HFECH
SEIRF (f8)

EHEN 2 (F)
REIRF (4A)
EfE/N % (58)
RiE
FxY/M4XE

RFE
7727
RAKRILE/MB X9

SPECIFIC PARTS (5)

DESCRIPTION QT.

FABRIC GUARD
THREAD TENSION ASSEMBLY
NUT

RATCHET
cupr

SPRING (HEAVY)
TENSION DISC
FELT

SCREW STUD
THREAD TENSION ASSEMBLY

SPRING (MEDIUM)

THREAD TENSION ASSEMBLY
SPRING (LIGHT)

THREAD GUIDE

SCREW

TENSION GUIDE
CRANK
BOLT

—_ N = _ = ) =

N = =

ENNN



M752-54A,55A

dL7—7ANnA
(Attaching elastic tape)




FRIEkm(6)

REF.NO.

a b ON =

16
17
18
19
20

21
22
23
24
25

26
27

PART NO.

209633A0
209550APB0O
209737-910
209738-920
2097390

0045560
209605A0
0045230
2105840
209562-920

0073690
210529-9T0
263543-TAO
2084480
263544-TAO

2010370
2103190
2084490
005082A0
210530-9T0

2010860
210531-9T0
2010680
2028490
209620A0

0071700
2096220

EBSAE TR

HEA

NIV hHIN—
AL~ F (%)
X7
T=)—-HhF—

XY/ M6X10
7°_|)_
NANKILE/M6X35
# TR

7727

NAKRILE/M6X9
SEIRF (8)
AFF o b
SFryh

=2

[EfE/N % (5&)
FRFm
VAP
AF#E/CH
SHRF (48

g/ (F)
T ()
EfE/N % (58)
RFE

FrI/M4X5
AT

SPECIFIC PARTS (6)

DESCRIPTION QT.

FABRIC GUARD
BELT COVER
BELT GEAR ASSEMBLY

GEAR
PULLEY COLLAR

SCREW
PULLEY
BOLT

PRESSER FOOT FABRIC GUARD

CRANK

BOLT
THREAD TENSION ASSEMBLY
NUT

RATCHET
CupP

SPRING (HEAVY)
TENSION DISC
FELT

SCREW STUD
THREAD TENSION ASSEMBLY

SPRING (MEDIUM)
THREAD TENSION ASSEMBLY
SPRING (LIGHT)

TENSION GUIDE
THREAD GUIDE

SCREW
TENSION GUIDE

—_— A ) = A a a N a4 a4

QNI J G Gy



M732-48,48P2

& ZHLV) (Shirring)

1 1(Wide)

M732-48P2% <
Except M732-48P2




FREm(7)

REF.NO. PART NO.

210529-9T0
263543-TAO
2084480
263544-TAO
2010370

a b ON =

2103190
2084490
005082A0
210530-9T0
2010860

© o N o

—_
o

11 210531-9T0
12 2010680
13 2096200
14 0071700

15 2096220
16 2028490
17 2096940

18 209576A910
19 XXXXXX

20 208958-B0
21 208528-B0
22 2089130
23 0054090
24 2085320

25 0050300

26 0053280

EBSAE TR

$BF 1)
BFF v b
SFzv b
FIL

[EfE/N 2 (&)

FRFIM
PAPIZN
HAFH#EC5
SEIEF (8)
[E#E/ N % ()

AT (1)
EfES % (38)
o
EXT/MAXS
ATE

BFAE

HoE
JOX7L—k (#8)
I (#8)

v

e

ESAINAES

NAFy L/C3
BN T
FxT/C1X2. 3

TxY/C4X6. 3

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

57

SPECIFIC PARTS (7)

DESCRIPTION QT.

THREAD TENSION ASSEMBLY
NUT
RATCHET

Ccupr
SPRING (HEAVY)

TENSION DISC
FELT
SCREW STUD

THREAD TENSION ASSEMBLY
SPRING (MEDIUM)

THREAD TENSION ASSEMBLY
SPRING (LIGHT)

THREAD GUIDE

SCREW

TENSION GUIDE

TENSION GUIDE
THREAD GUIDE
CLOTH PLATE ASSEMBLY

PRESSER FOOT ASSEMBLY
PIN

PIN
SPRING
NUT

FABRIC GUIDE
SCREW

SCREW

_. = g aWw _ N = = —_ a4 N T Y

—_ a4 g

@'XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-66).



M732-48,48P2

9/1: ZBLV) (Shirring)

M732-48P2




FREm(8)

REF.NO. PART NO.

1 209692-911
2 2755150
3 0070220
4 2403320
5 0071910
6 2000980
7 2109470
8 0012060
9 2755160
10 0071600
11 2048880
12 0048060
13 2109450
14 0053280
15 2109460
16 0012060
17 275517-920
18 0070210
19 2109400
20 005082A0
21 2109440
22 2040910
23 2084480
24 263543-TAO
25 2755180
26 0048060
27 2755200
28 2403200
29 2755210
30 2025220
31 2070450
32 2403230
33 2062250
34 001457-10
35 2109550
36 0050290
37 2124350
38 2124360
39 0070990
40 2024330
41 0048060
42 2755220
43 179765-150
44 0071640
45 2401040
46 2096930
47 0070520
48 2109610
49 0070120
50 1379060
51 2755250
52 2109620
53 0052100
54 2118860
55 0012020
56 1670660

57 0004130

EBSAE TR

BBV EE (#8)
I7Z7 v b
FEXT/M4A4X1 4
2Nt —
FRU/MEX2T

E&

[SAES
FxT//C4X5. 3
A7

Btz /M6

m/Nx

NAF Y b M6
TSy b
FExT/C4X6. 3
L TAES

FxrT/C4X5. 3
INZERN
FxT/MAXT 2
[E#E/ N %
AF#HECS5

EL

EL
ZFxv b
AFF v b
L/N—

NAF Y b M6
IZ7 v b

B VAR

#h

1k A 8

Ex

[EX AR

ho—
kxv7C5X3. 3
BE%

¥/ C3X7. 5
r—JI
T—JINZr
Btz /M6

EL

NAF Y b M6
v F

>y /M4
Btz /M4
EE4

PAAZA
FEXT/M6X10
WEAN

FNRT /M3, 5X6
Ex

JL—FK
I35y b
xS/ CTX4
INA A —
FxT/CAXT

B
F—7@ELE

SPECIFIC PARTS (8)

DESCRIPTION QT.

SHIRRING ATTACHMENT
BRACKET
SCREW

SPACER
SCREW

WASHER
FLAT SPRING
SCREW

BRACKET
SCREW

SPRING WASHER
NUT
BRACKET

SCREW
FLAT SPRING

SCREW
SPRING GUIDE
SCREW

SPRING
SCREW STUD

WASHER
WASHER
RATCHET

NUT
LEVER

NUT
BRACKET
SPRING
SHAFT
RING

WASHER
SPRING
COLLAR

SCREW
WASHER

SCREW
CABLE
CABLE SUPPORT

SCREW
WASHER

NUT
LATCH
NUT

SCREW
WASHER

BRACKET
SCREW
CLOTH GUIDE

SCREW
WASHER

BLADE
BRACKET
SCREW

BINDER
SCREW

WASHER
TAPE WIRE

NN = N = - _ - = N _N) = = - a4 - - _ N = =N _ - ) = = _

N2 N = —

N



M732-48P2
ESEY) - N1 EZTH

(Shirring * Piping) %/

o

M732-86

HRE A H D HkE
(Plain seaming on heavy weight fabric)




FREm(9)

REF.NO. PART NO.

208554-910
208958-B0
0053280
2028750
0029210

a b ON =

XXXXXX
2044600
0050770
000403-9S0
10 0004040

11 0004050
12 0040120
13 0004060
14 0004070

15 0004080
16 0004090
17 0048180

18 000410-SA0

19 0049080
20 XXXXXX

21 208958-B0
22 2046830
23 0051570
24 2028750

25 0053280

26 2089780
27 0073650

EBSAE TR
BIMAAETZ7 v bHE)

eErvE>
FTxY/C4X6. 3
Es
FxT/C3X4

I

fHBhIR T
Fxv/C1X3
TF—=7H1 Kty b
H/ B

Bt
FxT/MAX1 2
AN

> —

RETR

]
RNAETF Y b
TZ45y b
=
I (f8)

e
BN T
FxT/C3X4. 5

s
FxT/C4X6. 3

ENAE S
BxY /M3

OXXXXXXIZF — I8 —=r T,
64~66HD 7 — V=Y RTHEAL TS v,

@

SPECIFIC PARTS (9)

DESCRIPTION QT.
BRACKET ASSEMBLY 1
PIN 1
SCREW 1
WASHER 1
SCREW 1

PRESSER FOOT

PRESSER FOOT FABRIC GUARD

SCREW

TAPE DISC ASSEMBLY
TAPE DISC

ROD
SCREW
FELT

COLLAR
SCREW

SHAFT
NUT
BRACKET

SCREW
PRESSER FOOT ASSEMBLY

PIN
FABRIC GUARD
SCREW

WASHER
SCREW

SPRING
SCREW

_ _

AW =

_ = a a W

@'XXXXXX" indicates gauge part numbers.
Please refer to the gauge part list (pages 64-66).



M732-86,355
-355:FhEAEHDMAEL (VILF I D)
-86: BRI D HuKE L
(-355:Plain seaming on medium weight fabric)
(-86:Plain seaming on heavy weight fabric)




SHERm(10)
REFNO. PART NO.

1 209553-920
2 0045330

3 209562-920
4 0073690

5 210529-9T0
6 210530-9T0
7 210531-9T0
8 263543-TAO
9 2084480
10 263544-TAO
11 2010370
12 2103190
13 2084490
14 005082A0
15 2010860
16 2010680
17 2096200
18 0071700
19 2097110
20 2028490
21 2096940
22 2097120

EBER R FR
7529 (48)
NANKRILE/ M6 X1 2
777 (%8)

RAFRILE/MEX9
ST (#)

FEIEF (8)
FEIEF ($8)
RWFF v b
ZFxTv b
=

[E#E/ N % (5&)
FRFMm
AN
BFHECH
[EfE/N % ()

[E#E/N % (58)
FxT/MAXT. 5

ATA

SPECIFIC PARTS (10)

DESCRIPTION QT.
CRANK ASSEMBLY 1
BOLT 1
CRANK 1
BOLT 2
TENSION SPRING ASSEMBLY 3

TENSION SPRING ASSEMBLY
TENSION SPRING ASSEMBLY
NUT

RATCHET
cupr

SPRING(HEAVY)
TENSION DISC
FELT

SCREW STUD
SPRING(MEDIUM)

SPRING(LIGHT)
THREAD GUIDE
SCREW

THREAD GUIDE
TENSION GUIDE

THREAD GUIDE
THREAD GUIDE

—_ = A N = _

AN 2 o

—_
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A1 ITFYvIR

PART NO.

000233-PA0
0002930
000293A0
000293B0
000293C0
000380A0
000381-PAO
000382-PA0
000383-PA0
0003840

0003860
000403-9S0
0004040
0004050
0004060
0004070
0004080
0004090
000410-SA0
0004130

000486-9P0
000486A9P0
000486B9P0
000486C9P0
000502-PA0
000503-PAO
000504-PAO
000505-PAO
000505APA0
0005060

0005070
0005090
0005120
000527-PA0
000527APA0
001175-20
001175-30
001175-30
0011890
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PEGASUS SEWING MACHINE MFG. CO., LTD.

5-7-2, Sagisu, Fukushima-ku, Osaka 553-0002, Japan.  Phone :(06)6458-4739
Telefax:(06)6454-8785
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